= Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06007504 1/5
pate/Dia:  24/03/2006

..|.|,_.r.

Tubaos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer/ Cliente:  PLESA ANAHUAC Y CIAS Custemer’s Crder / Cliente Orden - ftem N° Customer’s Reference / Reforencia del cliente Manufacturer’'s Works Order N° / Confirmacion da Venta
801064/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto, |Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Nomas o especilicaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 208 Pcs/p=z Nominal Weight / Peso Nominal
88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 RKG/M
3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y5 urT.s. Y5
Condicidn de la probeta Dimensiones de la probeta lemp Unit / Unidad - Unit / Unidad ! Elongation
Heat N° Sample N° | Ls Type Size Temp. KG/MM2 KG/MM2 uTs Alargamicnto
Colada N° | Muastra N Tipo O Tamafio de
mm ENSAYO Required/Requerido Required / Regueride Aequired §% in 2 inches
[Thin: Thin: i % -
ThMax: Thiax:
LMin: LMin: Miix Obt,
'C Liiax: Liviax: %
40287 |502663|C/B Rec | L | 18.89 x 5.40 TA 34.61 48.36 0.72 35.30
40287 |502664|C/B Rec | L 18.83 x 5.70 TA 33.32 47 .45 0.70 33.50
40288 |502684|C/B Rec | L 18.96 x 5.68 TA 33.52 47 .24 0. 7E 35.20
40288 |502686|C/B Rec | L | 18.65 % 5.76 TA 33.15 47.29 0.70 35.00
40289 |502659|C/B Rec | L | 19-00 = 5.35 TA 33.58 47.19 071 34.10
40289 |502660fC/B Rec | L | 18.84 = 5.47 TA 34.14 47 .49 0.72 32.70
Ls: Location of the sample / Localizacion de la muestra C/B: Body / Cuerpo R/U: Upset/ Recalque Rec: Strip specimen / Rectangular
Cil: Round bar specimen / Cilindrica Ori: Orientation / Orientacion L: Longitudinal / Longitudinal T: Transverse | Transversal
TA: Room Temy ire { Temp Ambie EUL: Extension Under Load Method UTS: Ultimate tensile sirength / Resistencia Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.5.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal LMax: Longi Maxi I Ma itudinal
| TMin: T in s I Minimo T | TMax: Tr Maxi I Méximo Transversal Min: Minl { Minimo
This &5 16 cerdity thal the producs cesoribed here in were manofactured, sampled, tested, and/or inspected in acoordance wilh the specification referenced and meets the requirements i ail respects, This cerilicate is issusd by o wred systerm and It is valid with elecitronic signature. On the ongnal cerificale the rade-mark green colosed
Tenars' i siamped. In case wnar ol (ne crignal cartificate would release a copy of it, he must-atlest its conlorméy to the orginal one. 1aking upon hamsel the responsibidity for amy unkawiul or ot aliowed use. Any alte slicanon will e sutjected 1o e law,
This cartificale 18 not a daclar qin nor may i ba used ag a declaration of arigin,
Este docurmeto cer etrios aqul fueron manitacurades, probados Wi meprecionades de acuerdo con ks especiicacion de referancia y satistace los quis s ¥ E sistema compltarizace v es valido cor tima alact:onica En el cerificado original & loaotipo
Tenars (verde} et as0 de cue o poseedor del certilicado eMagua una 1oy i cel mismo, debend garantizarla conformidad con el oiginal, ¢ $6 hace responsabile paoe cuaquie’ = ilegal o indebde G et ANBrACin yio falslicacion serd sujets a la ley
Este corificad no es, 0l puade ser usado, como una deciaracion de organ,
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nomero

06007504

Page / Pagina: (52) 229 989 1120 fax

218

Date/Dia: ML.\OM.W\MOOO

PLESA ANAHUAC Y CIAS

Customer [ Cliente:

Customer's Order / Cliente Orden - llem N°

Customer's Reference / Refarencia del clienta

Manufacturer's Works Order N* / Confirmacion de Venta

801064/01

Em;:ﬁﬁ:.m Process / Proceso de fabricacion. Product Type/ Tipo de producio. Surlace / Superlicie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones,
API 5L/ASTM Al06/ASME SAl06/ASTM AS53

Steel Grade [ Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quanlity / Canlidad, 208 Pcse/pz

Nominal Weight / Peso Nominal
11.31 EKG/M
7.58 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

Superficial Hardness / Dureza superficial.

Extermal/ Extema
Heat N* Sampla Unit Unigad: BHN
Colada N* | Muestra N* Le JReq. Min: Reg. Max:
Result /Resultado

40287 (502663 |C/B 133
40287 (502664 |C/B 132
40288 |502684 |C/B 128
40288 |502686 |C/B 138
40289 (502659 |C/B 122
40289 |502660 Q\w_ 129

Ls: Location of the sample / Localizacion de la muestra
Mirn i I Minima

C/B: Body / Cuerpo
Max: Maximum / Maximo

R/U: Upset/ Recalque

Req: Required / Requerido _

TECHNOLOGICAL, TEST / ENSAYOS TECNOLOGICOS

Heat N” Sample N° F ing Test
Colada N* § Muestra N° Ensayo de Aplaslamiento
40287 |502663 |GOOD/BUENO
40287 §502664 |GOOD/BUENO
40288 |502684 |GOOD/BUENO
40288 |502686 |GOOD/BUENO

o1 it orinin nar may it be used as 3 declaration of o

105 productos descritas agui fueran manutaeturados. proti

Tenaris fverde) esta impreso en la hoja. En caso dé que el possedor dol camticad * i

Este cedrlicado no.es. n: pueds ser usado, coma una declaracion de origen

latacopia 8l mismo, deber garantizar ka confarmi

whar of the ongingl certficate would release 3 copy o i, he must attest its conformity 10 the origingl e, taking upen

%5 described here in were manutactured, sampled, tested, andfor inspected in accomance with the spectication referenced ardd meers the requirements in all respects. This certificate is mased by a camp

W tesponsability tor amy unlawful or not allowed use. Ary attershon andio

o inspeecionados de acuerdo con i especicacitn de referancia y salistece 105 comespondiantes reque

con el anginal. y S8 hate responssbie por

e syster &nd 1l s valid wih electranic signature. On 1

ation will be subjected ta the law,
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

Number/Namero

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Page / Pagina:

06007504

3/5

Date/Dia: - 24/03/2006

(Customer [ Cliente:

PLESA ANAHUAC Y CIAS

Customer's Order | Cliente Orden - ilem N

Gustomer's Reference / Relerencia del clienle

Manufacturer’s Works Order N* | Confirmacisn de Venta

801064/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface { Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Nomas o especific 185,

API 5L/ASTM Al06/ASME SA106/ASTM A53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones.
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longitud,
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad, 208 Pcs/p=z

Nominal Weight / Peso Mominal
11.31 EG/M
7.58 LB/FT

TECENOLOGICAL TEST / ENSAYOS TECNOLOGICQOS

may il be used-as  deciaralion of ang

i i fueron

n caso de gue el poseedor del cerilicio
. coma una deciaracian do origen

rificate wolld ielease & copy ol i, he mist allest s conformity 1o he orginal one. taking upon

oyl speccionades de acuerdn con i especiicasiin de rel

e i 10%0c0pa 08l MmEmo, debera garantizar ks corlarmida

Heat N® Sample N" Flattaning Test
Colada N | Muestra N° Ensayo de Aplastamienio
40289 |502659 |GOCD/BUENO
40289 |502660 |GOOD/BUENO
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % / Compesicion %
C Mn Si Cr Mo s P Ni v Cu Al Sn As MNb i Ca B L}
X100 X 1000 10000
Heat H Max|
Colada Min
Sample N° P Max|
|Muestra N° IMin T
40287 H 1z 105 26 3 2 1 12 35 it 47 28 4 2 L 2 10 1 33
502663 P 13 1086 25 3 2 ak 1z 31 1 52 29 4 5 1 2 10 i 35
502664 P 12 105 25 3 2 a8 1z 31 1 a5 28 4 5 E 1 . 12 1 s
40288 H n [ £ 107 24 2 2 a 11 47 1 49 19 6 2 o 2 2 14 1 25
502684 | 11 107 24 3 2 1.1 11 41 i 50 20 5 1 : 3 2 12 1 26
P 107 24 3 2 1.2 11 43 1 a6 20 6 =0 i 2 13 el 28
H 108 25 r 1 i.6 i1 46 : 42 19 4 2 1 Z 14 1 25
P 107 25 3 1 1.2 =0 E 39 3, 39 18 4 u g . 2 13 il 27
P 107 z4 3 1 1.2 11 45 i a2 20 4 1 1 2 14 1 27
ed here in were manufaciured, sampled, tested, and/or n with the refecancad meets the requirements in all respects. This cert systam and i 15 valid with slect signature. O the original certiticate th de-mark green colored

watlstack los comaspondientes requel

onginal, y 38 hace responsable por cu.

ICANGE Will T SubEECted 10 Ine law,
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_ DICA 777 04 0
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- Tubos de Acero de México, S.A.
m:m q-m t Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: (52) 229 989 1120 fax

06007504 4/5
Date/Dia: - 24/03/2006

Customer / Cliente: . PLESA ANAHUAC Y CIAS Customer’s Order / Clienta Orden - item N° Cuslomer's Reference / Relerencia cel clienle Manufacturer’s Works Order N* / Confirmacion da Venla
801064/01

Manufacture Process / Proceso de fabricacién. Product Type / Tipo de producto. Surace / Supericie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especilicaciones. Stgel Grade / Grado de acero Ends / Extremos. NORMAIL: BEVEL
API S5L/ASTM Al106/ASME SAL106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
|pimensions | Dimensiones, Length / Longitud Quantity / Cantidad. 208 Pcs/pz Nominal Weight / Pese Nominal

88.90 X 5.50 MM 6.00 / 6.50 MTS 11.31 EG/M

3 1/2 X 0.216 INCH 19.70 / 21.30 FT 7.58 LB/FT

H: Heat f Colada P: Product/ Producto

SUPPLEMENTARY INFORMATION / INFORMACTION SUPLEMENTARIA

FABRTCADO POR SIDERCA
LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UMA INYECCIGN FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

EDICTION DE LA MORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01.

EDICION DE LA NORMA : NACE MR-01-75 ULTIMA EDICION

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA MNORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL MO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.I. (FULL LENGTH) LONG. (EXT.) NOTCH 5% .

This is o certify 1hat the products descrbied h were mamdaciured, samplad, tested, andior inspected in acoomance wilh Ihe specitication referenced and meets the requirements in all respects. This codti igissued hy a compLienized system and it is valid with electnnic signatire. On the ongnal centificate the trade-rark green colored
| cerificate would release 3 copy of i, he must Sitest fis corformily to the original one, 1aking upon hir W respansibility for any unlawful o noe allowed e Ay 3

raty It D used as a declaration of ongin.

Tenaris 1s stamped. In case the ow

Alon and'or {eksification will be subjecied to the faw.

Thiz cenificate i not a declaration of o

Fsie documento cenlfica gie 'os producios desceritos agqul Tueran manutacturadas, probados ylo inspecaonados de acuendo con la especificacitn de relerencia y satistace Jos comaspor Il es reu; wos Este cemitcada S8 emie mediante un sistema computanzato v es wilida con firma electranica.  En ¢l certficado original & logotioo

Teraris (verda) esid impreso en (a boja. £ 6450 de que o poseedar del cerficade entregue una otacepia del mismo, deberd garantizar 1a contonmidad con el anginal, y se hace resiansable por o 5 ilegal o indebida. Cuslquier alteracion wo alsficacin serd sujeta a la ley

Esle cenificada no es, ni puede ser usado, como una declarscion de origen, DICA 777 04.0)
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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06007504

Page / Pagina:

5/5

pate/Dia:  24/03/2006

Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

[Customer / Cliente:

PLESA ANAHUAC Y CIAS

Customer’s Order/ Cliente Orden - item N°

Customer's Relerence / Referencia del cliente

Manufacturer's Warks Order N* | Confirmacitn de Venta

801064/01
Manufacture Process / Proceso de fabricacion Product Type ! Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especilicaciones.
API S5L/ASTM A106/ASME SA106/ASTM A53

Steel Grade | Grado de acero.
B/X42 PSL1

BISELADO NORMAL

Ends /| Extremos. NORMAL BEVEL

ﬁ.u.q:n:w_a:m I Dimensiones,
88.90 X 5.50 MM
3 1/2 X 0.216 INCH

Length / Longilud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Cuantity / Cantidad.

208 Pcs/pz

Nominai Weight / Peso Nominal

11.31 RKG/M

7.58 LB/FT

SUPPLEMENTARY INFORMATION /

TNFORMACION SUPLEMENTARIA

Este cerificado no 5. ni puede ser usada, como una deciracon de origan,

Este documenio certifica que los productas descitos aqui fueran manetacturados, probados wa inspeces

deacuerdo conla

#in de referencia y satislace los

Este

PRESION DE PRUEEBA HIDRAULICA: 3000 PSI, 5 SEG.
TAMSA REF: 601328
TAMSA QUALITY DEPARTMENT SIGNATURE
Quality System Certified
N* 110850
This i= to certify thal the products described here in were manufactured, sampled, tested, andfor in wilh the it

referenced and meets the requirsments in all 1essEcts. This cerilicate is issded by & computenzed system and it i valid with electronic signature. On the original certificate the trage-mark gréen colored
Tenaris is stamped  In case the awner of 1fe angingl certificate would release a copy of It, he must stiest its conformity to the original ane, taking upon nimsed the responsibility lar any urkawiul or nat allowed use  Ary alleration ardios 1alsification will be subjectad to tha law.
This cerificate is ol & dectaration of origin sar may it be usad 48 a declarstion of ongin

a0 emite mediante un sisterma computarizade y 65 vasdo con frma electrdnica En el cerificado onginal ef lagatipo
Tenaris (verde) estd impreso en la boja - En caso de que of possedor del cerificado entregua una fotocopia del mismo, deberd garsntizar la conlarmidad con 1 oniginal. y se hace responsable por cuakguier s legal o indebida. Cualquier alteracidn yio lalsdicackin serd sujeta a la ey

DICA T77 (4 0




